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WALTEK SERVICES

TEST REPORT

Man & Machine, Inc.

3706 West Street Landover, MD 20785 USA
WT10051589-5-F-0

12 Pages

May 10,2010

Slim Cocl Keyboard

Slim Coocl Keyboard

May 04, 2010

May 10, 2010

Waltek Services

12B, West Tower, Aids Bullding., HNo. 5003 Binbe Rd, Fubian
Drebriet; Shenghern, China

Waltek Services [(Foshan) Co., Ltd

IPGE Lest

Tests for compliance with some performance tests of EN60O5L29
Tests for compliance with some performance tests of EN60O529
Sec e atrtached shests

The submitted samples complied with the requirement of above
safety Standards.

1} When determining for test conclusion, measurement
Uncerbdinty oL Geckbs las been congldereds

2) This report shall not be reproduced except in full without
the written approval of the testing laboratory.
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